BRACKET KIT INSTALLATION
SKU# RB-0102-BK

COMPONENTS HARDWARE
DRIVER SIDE PASSENGER SIDE
Qty: 18 Qty: 34
Qty: 1 Qty: 1 M8 x 30MM @ M8 Lock
Front Bracket Front Bracket Hex Head Bolts Washers
Qty: 34 _ Qty: 18
\, M8 Flat M8 Hex Head
Qty: 2 Qty: 2 Washers Nuts
Center Bracket Center Bracket
Qty: 4
M8 Square
Head Bolts
Qty: 1 Qty: 1

Rear Bracket

TOOLS REQUIRED

TORQUE
WRENCH

2N RETAINER
REMOVAL TOOL

2y

Rear Bracket

13MM SOCKET

©

INSTALLATION NOTES

NOTE: Center Brackets are NOT used on Regular Cab Models

TORQUE NOTE: Bolts and nuts should be torqued to 15-20 ft Ibs.
NOTE: Hardware for Board Installation is included.

NOTE: Some spare hardware is included.

Remove all contents from the package and check brackets for any damage. Also, verify that all components and
hardware listed above are included before you begin installation. If anything is missing or damaged please
contact us at customerservice@raptorseries.com

Read through entire installation manual and installation drawings to ensure that you understand all of the
components and hardware before proceeding with installation.

NOTE: When installing the brackets, all hardware must be left loose until all of the items are attached.

Locate factory hole locations in four (4) places per side on the

body mount.

Driver Side

SKU# RB-0102-BK

Passenger Side

L EXISTING MOUNTING HOLE

COVERED WITH PLASTIC
PUSH RETAINER

t
pro”

P

EXISTING MOUNTING HOLE
COVERED WITH PLASTIC
PUSH RETAINER

REV 4




BRACKET ORIENTATION

DRIVER SIDE K/L/fﬂ//

NOTE: Center Brackets are NOT used on Regular Cab Models

1. Begin installation on driver side. Position the
Front Bracket, Center Brackets and Rear
Bracket as shown in diagram.

2. Driver Side Front Bracket cradle (2a), Driver Side Center Bracket cradles (2b, 2¢), and Driver Side Rear
Bracket cradle (2d) will all face towards the front of the truck.

Driver Side Driver Side Driver Side Driver Side
Front Bracket Center Bracket Center Bracket Rear Bracket

SKU# RB-0102-BK 2 REV 4



PLASTIC PUSH RETAINER REMOVAL

DRIVER SIDE

ﬁ/ﬁﬁfﬂ//

Use Retainer Removal Tool to
grab underneath the upper
Plastic Push Retainer in the
rocker panel.

NOTE: Removal of Plastic Push Retainer is needed to expose factory holes.

3. Follow the steps shown below to remove the upper and lower Plastic Push Retainers.

Pull the upper Plastic Push
Retainer out of the rocker panel
to expose threaded holes that
will be used for bracket
installation.

RETAINER
REMOVAL TOOL

L UPPER PLASTIC

PUSH RETAINER

THREADED
INSERT

Use Retainer Removal Tool to
grab underneath the lower
Plastic Push Retainer in the
rocker panel.

Pull the lower Plastic Push
Retainer out of the rocker panel
to expose threaded holes that
will be used for bracket
installation.

LOWER PLASTIC

(39 F
/ o
9

//

2 REMOVAL
TOOL

THREADED
INSERT

\ 4

SKU# RB-0102-BK

REV 4



BRACKET INSTALLATION
DRIVER SIDE

K/L/Z‘ﬂf

4. Fasten the top portion of the Driver Side Front
Bracket by using (1) M8 x 30 MM Hex Head Bolt,
(1) M8 Flat Washer and (1) M8 Lock Washer.

QU

0o

M8 X 30MM
HEAD BOLT
M8 LOCK
WASHER
M8 FLAT

WASHER

DRIVER SIDE ———
FRONT BRACKET

5. Fasten the bottom portion of the Driver Side

Front Bracket by using (1) M8 x 30MM Hex Head
Bolt, (1) M8 Flat Washer and (1) M8 Lock Washer.

% 5
WELD
/ oK
\%) EIQE OEFFRON
¢R slp

D
&

DRIVER SIDE —Mm

FRONT BRACKET \

M8 FLAT

WASHER ————£S)
M8 LOCK ——————4)

WASHER
M8 X 30MM HEX
HEAD BOLT

t

gR
NS

6. Fasten the top portion of the first Driver Side
Center Bracket by using (1) M8 x 30MM Hex
Head Bolt, (1) M8 Flat Washer and (1) M8 Lock
Washer.

QU

=[f

M8 X 30MM HEX
M8 LOCK
WASHER
M8 FLAT

WASHER

'y

DRIVER SIDE
CENTER BRACKET

*NOT Used on Regular Cab Models

7. Fasten the bottom portion of the first Driver

Side Center Bracket by using (1) M8 x 30MM Hex
Head Bolt, (1) M8 Flat Washer and (1) M8 Lock
Washer.

DRIVER SIDE
CENTER BRACKET

M8 FLAT
WASHER

M8 LOCK
WASHER

M8 X 30MM HEX
HEAD BOLT

ap o

*NOT Used on Regular Cab Models

SKU# RB-0102-BK

REV 4



BRACKET INSTALLATION
DRIVER SIDE

ﬁ/ﬁﬁl‘ﬂf

Center Bracket by using (1) M8 x 30MM Hex
Head Bolt, (1) M8 Flat Washer and (1) M8 Lock
Washer.

QU

M8 X 30MM HEX
HEAD BOLT
M8 LOCK

D

WASHER

M8 FLAT
WASHER

DRIVER SIDE
CENTER BRACKET

*NOT Used on Regular Cab Models

8. Fasten the top portion of the second Driver Side

9. Fasten the bottom portion of the second Driver
Side Center Bracket by using (1) M8 x 30MM Hex
Head Bolt, (1) M8 Flat Washer and (1) M8 Lock
Washer.

Tk
/ T L
\% - OF ;0[41'
1 £F25|2|QE 4
~unieR
|
e
DRIVER SIDE —— ——— [
CENTER BRACKET
|
Me LT o >
M8 LOCK — &)

WASHER

M8 X 30MM HEX
HEAD BOLT

*NOT Used on Regular Cab Models

10.Fasten the top portion of the Driver Side Rear
Bracket by using (1) M8 x 30MM Hex Head Bolt,
(1) M8 Flat Washer and (1) M8 Lock Washer.

QU

=7

M8 X 30MM HEX
M8 LOCK
WASHER
M8 FLAT

WASHER

D

DRIVER SIDE
REAR BRACKET

11. Fasten the bottom portion of the Driver Side
Rear Bracket by using (1) M8 x 30MM Hex Head
Bolt, (1) M8 Flat Washer and (1) M8 Lock Washer.

PINCH
WELD

-
K

o
/77 Tgu T'
| T’

pr"

DRIVERSIDE —M M

REAR BRACKET ‘ %
\\
M8 FLAT ‘ %

WASHER

M8 LOCK —— 42

WASHER
M8 X 30MM HEX
HEAD BOLT

SKU# RB-0102-BK

REV 4




RUNNING BOARD INSTALLATION
DRIVER SIDE

/ffﬁﬁfﬂf/

12. Fasten the Running Board to the Driver Side
Front Bracket cradle by using (2) M8 Flat
Washers, (2) M8 Lock Washers and (2) M8
Hex Head Nuts.

UNDERSIDE OF
RUNNING BOARD

DRIVER
SIDE FRONT
BRACKET
o i
Z of TFZoNT © (&+——— M8 FLAT WASHER
0t O eR
S @&+ M8 LOCK WASHER
UNID\/ER @ —— M8 HEX HEAD NUT

pR ‘

13. Fasten the Running Board to the first Driver
Side Center Bracket cradle by using (2) M8
Flat Washers, (2) M8 Lock Washers and (2)
M8 Hex Head Nuts. Exluding Regular Cabs.

-~

UNDERSIDE OF
RUNNING BOARD

DRIVER
SIDE CENTER
BRACKET
(@ M8 FLAT WASHER
(2] @+ M8 LOCK WASHER

=
*

M8 HEX HEAD NUT

*NOT Used on Regular Cab Models

14. To fasten the Running Board to the second
Driver Side Center Bracket cradle, insert (2)
M8 Square Head Bolts (14a), then fasten using
(2) M8 Flat Washers, (2) M8 Lock Washers and
(2) M8 Hex Head Nuts.

M8 SQUARE
HEAD BOLTS

UNDERSIDE OF
RUNNING BOARD

DRIVER

SIDE CENTER
BRACKET
oY
0 ;FE)NT S (S>——M8 FLAT WASHER
=) @ M8 LOCK WASHER
g U:?\/EF @—— M8 HEX HEAD NUT
D

*NOT Used on Regular Cab Models ‘

15. Fasten the Running Board to the Driver Side
Rear Bracket cradle by using (2) M8 Flat
Washers, (2) M8 Lock Washers and (2) M8
Hex Head Nuts.

UNDERSIDE OF
RUNNING BOARD

> DRIVER SIDE

‘ i REAR BRACKET
N
©

= (& M8 FLAT WASHER

@&—— M8 LOCK WASHER

M8 HEX HEAD NUT

I;NER @

g *

SKU# RB-0102-BK

REV 4




BRACKET ORIENTATION

PASSENGER SIDE ﬁ/t/fﬂ//

NOTE: Center Brackets are NOT used on Regular Cab Models

1. Begin installation on passenger side. Position the
Front Bracket, Center Brackets and Rear
Bracket as shown in diagram.

2. Passenger Side Front Bracket cradle (2a), Passenger Side Center Bracket cradles (2b, 2¢), and Passenger Side
Rear Bracket cradle (2d) will all face towards the rear of the truck.

Passenger Side Passenger Side Passenger Side Passenger Side
Front Bracket Center Bracket Center Bracket Rear Bracket

SKU# RB-0102-BK 7 REV 4



PLASTIC PUSH RETAINER REMOVAL
PASSENGER SIDE

/fﬂ/fﬂf

NOTE: Removal of Plastic Push Retainer is needed to expose factory holes.

3. Follow the steps shown below to remove the Plastic Push Retainers.

Pull the upper Plastic Push
Retainer out of the rocker panel
to expose threaded holes that
will be used for bracket
installation.

RETAINER
REMOVAL TOOL

Use Retainer Removal Tool to
grab underneath the upper
Plastic Push Retainer in the
rocker panel.

— UPPER PLASTIC THREADED

PUSH RETAINER INSERT

Use Retainer Removal Tool to
grab underneath the lower
Plastic Push Retainer in the
rocker panel.

Pull the lower Plastic Push
Retainer out of the rocker panel
to expose threaded holes that
will be used for bracket
installation.

LOWER PLASTIC

(39 P
/ T
9

. REMOVAL
ToOoL

THREADED
INSERT

L 4

SKU# RB-0102-BK

REV 4



BRACKET INSTALLATION
PASSENGER SIDE

/’("/L/Z‘ﬂf

4. Fasten the top portion of the Passenger Side
Front Bracket by using (1) M8 x 30MM Hex Head
Bolt, (1) M8 Flat Washer and (1) M8 Lock Washer.

" o

M8 X 30MM HEX

HEAD BOLT

E

M8 LOCK
WASHER

M8 FLAT
WASHER

PASSENGER SIDE
FRONT BRACKET

5. Fasten the bottom portion of the Passenger
Side Front Bracket by using (1) M8 x 30MM Hex
Head Bolt, (1) M8 Flat Washer and (1) M8 Lock
Washer.

PASSENGER SIDE
FRONT BRACKET

M8 FLAT
WASHER

& MsLlock

WASHER

M8 X 30MM HEX
HEAD BOLT

6. Fasten the top portion of the first Passenger
Side Center Bracket by using (1) M8 x 30MM Hex
Head Bolt, (1) M8 Flat Washer and (1) M8 Lock
Washer.

el

M8 X 30MM HEX
HEAD BOLT

M8 LOCK
WASHER

M8 FLAT

WASHER

)

PASSENGER SIDE
REAR BRACKET

*NOT Used on Regular Cab Models

7. Fasten the bottom portion of the first Passenger
Side Center Bracket by using (1) M8 x 30MM Hex
Head Bolt, (1) M8 Flat Washer and (1) M8 Lock
Washer.

PASSENGER SIDE
REAR BRACKET

M8 FLAT
WASHER

@% M8 LOCK

WASHER

M8 X 30MM HEX
HEAD BOLT

*NOT Used on Regular Cab Models "

SKU# RB-0102-BK

REV 4



BRACKET INSTALLATION
PASSENGER SIDE

ﬁ/ﬁﬁfﬂf

8. Fasten the top portion of the second Passenger
Side Center Bracket by using (1) M8 x 30MM Hex
Head Bolt, (1) M8 Flat Washer and (1) M8 Lock
Washer.

" 2

M8 X 30MM HEX

HEAD BOLT

E

M8 LOCK
WASHER

M8 FLAT
WASHER

*—, — PASSENGER SIDE
CENTER BRACKET

*NOT Used on Regular Cab Models

9. Fasten the bottom portion of the second
Passenger Side Center Bracket by using (1)
M8 x 30MM Hex Head Bolt, (1) M8 Flat Washer
and (1) M8 Lock Washer.

PASSENGER SIDE
CENTER BRACKET

|

|

\

\

| M8 FLAT
(& waAsHER

M8 LOCK

WASHER
g M8 X 30MM HEX

HEAD BOLT

*NOT Used on Regular Cab Models

10.Fasten the top portion of the Passenger Side
Rear Bracket by using (1) M8 x 30MM Hex Head
Bolt, (1) M8 Flat Washer and (1) M8 Lock Washer.

el

M8 X 30MM HEX
HEAD BOLT

M8 LOCK
WASHER

M8 FLAT

WASHER

)

PASSENGER SIDE
REAR BRACKET

11. Fasten the bottom portion of the Passenger
Side Rear Bracket by using (1) M8 x 30MM Hex
Head Bolt, (1) M8 Flat Washer and (1) M8 Lock
Washer.

PASSENGER SIDE
REAR BRACKET

M8 FLAT
WASHER

@‘44 S

M8 LOCK
WASHER

M8 X 30MM HEX
HEAD BOLT

-y (m ()

SKU# RB-0102-BK

REV 4



RUNNING BOARD INSTALLATION
PASSENGER SIDE

/f/fﬁz‘ﬂf

Hex Head Nuts.

12. Fasten the Running Board to the Passenger Side
Front Bracket cradle by using (2) M8 Flat
Washers, (2) M8 Lock Washers and (2) M8

il
N
UNDERSIDE OF
RUNNING BOARD
PASSENGER SIDE RS
FRONT BRACKET NG N
Uy
0
M8 FLAT WASHER ——2) © PASSER3|D
M8 LOCK WASHER — & 5] NGEEQR N
M8 HEX HEAD NUT —45) slb?gck
R
* ONy

13. Fasten the Running Board to the first Passenger
Side Center Bracket cradle by using (2) M8
Flat Washers, (2) M8 Lock Washers and (2)
M8 Hex Head Nuts.

aq
N
N\ 'é
UNDERSIDE OF BN A ~
RUNNING BOARD E\ I .
| ) N
PASSENGER SIDE & N
CENTER BRACKET | ™ ; N
‘ i
} g
M8 FLAT WASHER ——2 © ASSEER&DE
M8 LOCK WASHER — & =] NGERQR N
M8 HEX HEAD NUT ——3) SIBEREEK
* ONy

*NOT Used on Regular Cab Models

(2) M8 Hex Head Nuts.

M8 SQUARE
HEAD BOLTS

UNDERSIDE OF
RUNNING BOARD

PASSENGER SIDE // O
CENTER BRACKET [ ™ i

0]
2 //
-1/
=
/
)

x N
N
M8 FLAT WASHER ——&  © PASSERSIB
M8 LOCK WASHER ——© =] NGEE NN

M8 HEX HEAD NUT ——5) R SIQTR

*NOT Used on Regular Cab Models

14. To fasten the Running Board to the second
Passenger Side Center Bracket cradle, insert (2)
M8 Square Head Bolts (14a), then fasten using
(2) M8 Flat Washers, (2) M8 Lock Washers and

15. Fasten the Running Board to the Passenger
Side Rear Bracket cradle by using (2) M8 Flat
Washers, (2) M8 Lock Washers and (2) M8
Hex Head Nuts.

=

¢

UNDERSIDE OF
RUNNING BOARD

PASSENGER SIDE

= Z
REAR BRACKET NI N

| NS
M8 FLAT WASHER ——2) © ASSERSIB
M8 LOCK WASHER ——© =) NGE;QP N
M8 HEX HEAD NUT ——3) SIDEREQK
‘ RQNT

SKU# RB-0102-BK

n

REV 4



